A

RANCHO MURIETA
COMMUNITY SERVICES DISTRICT

Cosumnes River Watershed Sanitary
Survey

Vot it _——

.\, Placervills _

December 2016



Table of Contents

REPORT ORGANIZATION

This report contains six chapters in the format recommended by the guidance manual prepared

by the California/Nevada Section of the American Water Works Association.

Executive Summary

Chapter 1
Chapter 2
Chapter 3
Chapter 4
Chapter 5
Chapter 6

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx

Purpose of the Study

Watershed and Water Supply System
Activities Detrimental to Water Quality
Watershed Control and Management Practices
Water Quality Assessment
[...]
% E Chico Formatian (ieae sidsione skl snd snpmssie
S| [ s
% - Mariposs Formasion (S geapsacts and coopbmaaic) m Brower Creek Valcanics
14

Jurassic metavoloanic racks

JUR..\SSIC

| - Satler Canyon Formation (Mesedimeniy kst

R e [ - ——
J{ - Crysalline limetome - Augen gneiss of unceriain age

p— i P o
re Uplifferentin eoznic(T) rocks

Calaveras Camples

FMsaneien ry sk}

PLUTONIC ROCKS

ﬂ Mesazaie prantle socks
][ Minzic diaritie foeks
i ﬁ Grabhroic rocks®
' - Ultrsmafic rocks*

PALEOZOIC

| Calaveras Comples volanic rocks

MESOZOIC

Figure 2 - Geologic Map of Cosumnes Watershed Upstream from Rancho Murieta

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx Page | 12



WATER SYSTEM

The District’s Water system consists of supply, treatment, and storage. These components are
discussed in detail below.

WATER RIGHTS

The District’s water supply consists of seasonal diversions from the Cosumnes River that are
normally diverted to three storage reservoirs (Calero, Chesbro and Clementia). The District’s
main water rights permit, 16762, states the following:

= Between the dates of the allowable diversion period (November 1 and May 31),
surface water can be diverted from the Cosumnes River at Granlees Dam into
the District’s water storage reservoirs.

= Diversions are limited as follows:

1. No water may be diverted when river flows are less than 70 cubic feet per
second (cfs) at Michigan Bar gauging station.

2. For river flows between 70 and 175 cfs, a maximum diversion rate of 6 cfs is
allowed provided this diversion does not reduce downstream flow below 70
cfs.

3. When river flows exceed 175 cfs, diversion of up to 46 cfs is allowed for
direct use plus an additional 3,900 acre-ft for storage as follows:

a. 1,250 acre-ft to Chesbro Reservoir.

b. 2,610 acre-ft to Calero Reservoir.

c. 850 acre-ft to Clementia Reservoir.

d. 40 acre-ft to South Course Reservoir 10.

4, The combined amount of items b, ¢, and d above cannot exceed 2,650 acre-
ft./year

5. The maximum allowable diversion rate to storage is 46 cfs.

6. If at least 400 acre-ft has not been diverted by February 1%, up to 46 cfs may
be diverted during February if the river flow is above 70 cfs.

7. If on March 1% at least 2,000 acre-ft has not been diverted; up to 46 cfs may
be diverted during the month of March if the river flow is above 70 cfs.

8. If on April 1* at least 4,400 acre-ft has not been diverted; up to 46 cfs may be
diverted for the rest of the season if the river flow is above 70 cfs.

9. The equivalent of the continuous flow allowance by direct diversion for any
7-day period may be diverted in a shorter time if there is no interference
with vested rights.

10. No water shall be diverted during the allowable period (November 1-May 31)
except during such time as there is visible surface flow in the bed of the
Cosumnes River from point of diversion to the McConnell gauging station at
Highway 99.

11. The total amount of water taken from the river cannot exceed 6,368 acre-ft
per year from October 1 to September 30.

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx Page | 13



Water right permit 16762 was issued in 1969 and amended in 1980. In 2001, the permit was
renewed and extended with no new permit requirements through 2020 in consideration that
the community was not at full build-out. It now appears likely that in 2020, the community will
not have reached full build-out and the permit will need to be extended again at least through
2030.

WATER DIVERSION AND STORAGE

The Granlees North Dam has a diversion structure utilize to convey river water through slotted
screens into a collection well where a pump station diverts flow into the District’s reservoirs.
The pump Station is equipped with two 125 HP pumps (minor capacity) and three 500 HP
pumps (major capacity). Maximum diversion capacity is 6 cfs (2,693 gpm) for each 125 HP
pump and 15 cfs (6,885 gpm) for the 500 HP units. Typical diversions utilize the minor capacity
pumps to avoid high power costs. However, if the river flows have not been sufficient until
later in the diversion season and the District needs to divert its allocation of water, the major
capacity pumps are used.

The forebay diverts Cosumnes River water through a collection system of 12 screening
elements consisting of 3/32” mesh intake screens, cleaned annually by staff prior to its
diversion season, as well as being backflushed by an air-purge system when in operation.
Although the electrical power facilities are sized to operate the three 500 HP units at once,
hydraulic capacities do not allow operation of all five pumps simultaneously. A maximum of
three major capacity pumps can be used at one time per the maximum allowed per the water
right for diversion. Flow rates diverted by the pump station are recorded by a totalizer on the
discharge piping.

A 33” diameter pipeline conveys water from Granlees pump station to Calero reservoir, which is
the highest altitude reservoir. From the 33” pipeline, a 20” branch tee pipeline and valve can
also divert water directly into Reservoir Chesbro. A separate 21” pipeline runs from the
Granlees Pump Station to the Clementia reservoir with 131’ of head. This line maintains the
reservoir elevation independent of the elevation of reservoirs Calero or Chesbro.

A 30” siphon line allows transfer of stored water from Calero into Chesbro the intermediate
level reservoir. Reservoir Chesbro supplies water directly to the treatment plant. Air diffusers
are used in Chesbro, near the inlet to the pump station, to precipitate iron and manganese
before transfer to the treatment plant. A pump station on Clementia with two 60 HP pumps
with a capacity of 2,250 gpm total can also feed water to the treatment plant at Chesbro.

Figure 3 below presents a map of Calero, Chesbro, and Clementia Reservoirs and all raw water
conveyance pumping and pipeline infrastructure.

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx Page | 14



a0 Transf er Pipeline

% u‘g
[ ;%I _’" 26" "."'.'h‘ter SLppl‘_l,l' } c
: = e
™ . :__-!‘ _f# , Whter Treatrnent Plants
i -‘ e i ¥

q ._‘k:‘\:",._J_‘J-"'ff
F‘l.rnpStatlc\n o 5

6 Ol

b

- =
w'_:;. i
A=y
J,—a ’_,.,u-l., /-
i
..\'/ — (

Pile)
L} B _;"['ﬁ- 4

Source: Nahonal Geographic TOPO!, EDD1
l ! 0 1600
e ]

MORTH Scale in Feat

Figure 3 — Raw Water Infrastructure

Per the 2010 Integrated Water Master Plan Update (Brown & Caldwell, October 2010), the
usable storage volume for the three reservoirs is as follows:

e Calero: 2,572 acre-feet
e Chesbro: 1,194 acre-feet
e Clementia: 957 acre-feet

The Department of Water Resources Division of Safety of Dams has granted the District
Certificates of Approval for the use of flashboards between April 15 and October 1 of each year.
Flashboards can be installed at the spillways of all the reservoirs adding approximately two feet
of elevation to the reservoir levels. The increased volume of about 400 acre feet replaces water
lost through evaporation and seepage.

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx Page | 15



All three (3) reservoirs are used for recreation, with Calero and Chesbro for non-body contact
uses only. Swimming is permitted at only Clementia because this reservoir is not used as a
direct supply for the treatment plant at this time. Gasoline powered boats are not permitted on
any of the reservoirs. Clementia may be used for a water source in years when full
replenishment of one season’s consumption is not possible from the river, once permitted by
DDW. To use water from Clementia on a regular basis may require changes to the plant
operations due to higher suspended solids concentrations in Reservoir Clementia caused by
shallow reservoir depths and recreational activities.

Treatment Process

Most of the water diverted to the reservoirs is of high water quality. Winter only diversions, in
addition to first flow bypasses, insure that essentially “snow melt” water is diverted and stored.
The relative long storage in the reservoirs, up to almost two years, may also serves to improve
the water quality by allowing settling of solids of the water entering the treatment plant. Water
from Chesbro to the plant typically has the following constituent analysis, based on data from
2012 through 2016:

Parameter Units Average Value
Acidity pH 7.6

Total solids NTU 0.66

Hardness mg/| 46

Total Coliform Bacteria MPN 36

Treatment Plant Facilities

The first two phases of the water treatment plant, Plant 1 and Plant 2 respectively, were
constructed in several stages. They were both updated in 1994 to meet newer surface water
treatment rules and were converted from single media to dual media filtration. Both were
conventional filtration beds consisting of sand and anthracite coal. The original phase had a
capacity of 2.0 mgd but was de-rated to 1.5 mgd with the 1994 update, while the second phase
has a rated capacity of 2.0 mgd.

In 2016, the District completed an expansion of the water treatment plant 1. The original phase
was eliminated and replaced with an ultrafiltration membrane system, consisting of three trains
that treat 4 MGD each, with one of the three trains as a redundant system, and the second
phase (Plant 2) left in place. The expansion is termed Phase 3 and has a current rated capacity
of 4.0 mgd.

Below is a description of the treatment facilities. Some facilities are shared between Phase 2
and Phase 3. These shared facilities are described twice for ease of the reader.

e Raw water is aerated in Chesbro Reservoir around the intake to oxidize iron and
manganese and to “freshen up” the raw water.

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx Page | 16



e An algae control program is maintained in the Chesbro reservoir to prevent the
development of taste and odor compounds from certain types of algae as well as
to lower total organic carbon.

e Flow into plant 2 is screened by a 3/8” mesh self-cleaning rotating drum screen.
This screening is primarily used to remove any solids such as aquatic life and
vegetation from entering the treatment process.

e Potassium permanganate is fed at the entrance of raw water for pre-oxidation,
along with the chemicals alum & polymer at the flash mix chamber containing a
high energy turbine mixer.

e The reaction of particulates in the water with alum and polymer form larger
settleable flocs, which require longer, less turbulent reaction times. The flow
from the rapid mix enters two or three larger chambers equipped with low
speed, low energy mixers where the floc is formed.

e The “flocculated” water enters a sedimentation chamber where the floc slowly
settles to the bottom of the basin. Settled floc is then swept, counter current to
the flow, back into a sludge collection sump from where it is discharged to drying
beds. The clarified flow overflows over surface weirs into the filtration room.

e Final solids removal after sedimentation is provided by gravity through
conventional filtration beds consisting of sand and anthracite. These plants are
known as “traveling bridge” type filters because of their backwash equipment
design and operation. Total area of each filter is approximately 700 square feet.
Each filter bed is divided into 81 cells, each about 8 inches wide and their length
of 12 feet is equal to the bed width. Normal filtration takes place through every
cell over the entire area of the bed. The sand and anthracite filter bed depth in
Phase 2 is 14 and 10 inches, respectively.

e Assolids build up in the filters causing the flow of water to backup, a backwash is
automatically initiated performed on each cell independently. The traveling
bridge is centered over a cell where a pump forces water up through the cell to
dislodge accumulated solids. A second pump removes the backwash water which
is then discharged into the wash water recover basin. Backwash cycle time is
automatically controlled by the pressure drop through the filter, real time clock,
daily set schedule, or water level set points.

e As a final step in the treatment process, the final filtered water is chlorinated at
the end of the filter gallery before discharge into the chlorine contact chamber.
Chlorine dosage is set to maintain residual levels so that by the time the water is
distributed to the system from the storage reservoirs, the DDW minimum

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx Page | 17



residual is maintained at all points in the distribution system. Also, zinc-
orthophosphate is added for corrosion control.

Below is a description of the Phase 3 facilities. Some facilities are shared between Phase 2 and
Phase 3. These facilities are described twice for ease of the reader.

e Raw water is aerated in Chesbro Reservoir around the intake to oxidize iron and
manganese and to “freshen up” the raw water. Potassium permanganate may be fed at
the entrance of raw water for pre-oxidation.

e In-line, automatic, motorized self-cleaning strainer screens are installed upstream of the
membrane units. This type of screen uses rigid scraper bars to remove solids from the
surface of the screen when the screens are rotated. A solids collecting sump is included.
The drain from this sump is piped to drain back to Clementia Reservoir. For the
membrane system the screen is specified for a maximum of 500 microns. This facility
utilizes screens with a mesh size of 1/64 inch (400 microns) perforated opening
diameter. Two ACME Engineering Automatic Strainers are in place each with a hydraulic
capacity of 4,500 gpm (gallons per minute).

e Raw water from Chesbro and clarified water from the inclined plate settler, along with
alum & polymer are injected ahead of the flash mix chamber containing a high energy
turbine mixer.

e Alum, ACH or polymer is added at the influent flash mixer to coagulate any materials
present to form larger particulates to assist in filterability and aid in total organic carbon
removal.

e The flow from the rapid mix enters two or three larger chambers equipped with low
speed, low energy mixers to further facilitate where the floc is formed.

e The “flocculated” water enters an influent flow channel that diverts water to one of
three GE Zeeweed V4 1000 membrane filter trains. Each membrane train consists of
two cassettes; within those cassettes, there are 87 modules. The water is pulled through
via vacuum and extracted via dedicated permeate pumps through a 10-inch header on
the top of each membrane train.

e The membranes are backpulsed from one of two backpulse (or backwash) pumps to
periodically remove sediment and other solids. The reject water is sent to backwash
basins for equalization. Submersible pumps in the backwash waste basins pump the
reject water to a plate settler where a small amount of coagulant may be added and the
bulk of solids will be removed. The supernatant of the treated reclaimed water will be
returned to the influent line to ahead of the rapid mix system. Solids removed in the
plate settler will flow by gravity to the drying beds.

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx Page | 18



e The membranes also require a clean-in-place process, less frequently than backwashing.
Filtered water is also used to fill the clean-in-place (CIP) tank used for backwash,
maintenance, and recovery cleans for the membranes. The neutralized reject and waste
from the CIP tank is pumped to the Neutralized CIP Waste Storage Tank from which it is
pumped to the sanitary sewer. Acid and caustic CIP cleans are operator set per the
maintenance needs of the membranes.

e As a final step in the treatment process, the final filtered water is chlorinated after
filtration before discharge into the chlorine contact chamber. Chlorine dosage is set to
maintain residual levels so that by the time the water is distributed to the system from
the storage reservoirs, the DDW minimum residual is maintained at all points in the
distribution system. Also, zinc-orthophosphate is added for corrosion control and
sodiumhydroxide for pH adjustment as needed.

Other common facilities shared between Phases 2 and 3 include:

e Sludge disposal performed by sludge drying beds.

e Standby power, provided by an diesel fired engine generator set to automatically
operate in the event of a power outage. It is sized to run the entire facility at full
demand. It was installed with the third phase facilities.

e Llaboratory facilities were constructed with the second phase. Inlet and outlet
turbidity and outlet chlorine residual are measured continuously for each plant.
Only Plant #1 has continuous online pH monitoring of its effluent. Other
parameters, i.e. coliform, nitrate, Disinfection byproduct (DBP) monitoring, etc.
are measured on samples taken at regular intervals. Periodic analyses are also
made and reported as required by the DDW.

e Plant control and electrical switchgear including Programmable Logic Controllers
(PLCs), indicators, and SCADA control and historical monitoring systems located
in the control room. Operators can set the functions of each plant from the
SCADA system to operate either or both plants automatically. In normal
operation, each plant is operated in auto and start/stop is determined by the
level of the storage reservoirs.

e A central chemical feed room, with supply tanks and mixers, serves both plants.
In this building, the polymer and PAC are stored and fed. Chemical metering
pumps feed solutions of alum, polymer, ACH, caustic into the untreated water as
needed. An isolated building contains the bulk tanks which store zinc
orthophosphate and alum. Another separate room, next to the chemical feed
room, contains the chlorine equipment used for mixing gaseous chlorine and
water while providing flow paced metering at an operator set feed rate. and
Potassium permanganate is fed as needed into the raw water line at a station set
up at the Chesbro reservoir to allow a longer reaction time after addition.

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx Page | 19



e If needed, additional chlorine can be added to the Van Vleck reservoir utilizing a
sodium hypochlorite feed system adjacent to the tank.

Distribution

Treated water is pumped from clear wells at the treatment plants to two above grade finished
water tanks. The tanks are sized to meet the maximum daily domestic demands, reserves, and
fire flows at full build out. A welded steel, 1.2 million gallon tank (Rio Oso tank or Reservoir 1)
serves about 670 residents in the north side of the community in development units 3, 3B, and
4 in a pressurized zone; while an above ground, pre-stressed 3.0 million gallon concrete tank
(Van Vleck tank or Reservoir #2) serves the remainder of the District via gravity feed. Reservoir
2 is located east, outside the District. This 3.0 million gallon tank, constructed in 1991, was sized
to meet the gravity systems demand at buildout.

Treated water is distributed throughout the system in mains sized for peak domestic usage and
to maintain fire flows. Two finished water tanks, one for the gravity side (Van Vleck) and the
second for the pressure side (Rio Oso) of the distribution system are used to maintain minimum
supply for domestic and fire flows.

Water mains are sized primarily for fire flows and domestic requirements. The system is
primarily looped to insure minimum flow and pressure is maintained throughout the system.
District staff systematically flushes portions of the system annually to ensure water quality as
wells as functionality of distribution valves. All residential and commercial customers are
metered.

EMERGENCY PLANS

The District maintains emergency response plans for the system. These plans are reviewed by
staff upon hire and annually to insure personnel are current on emergency procedures. Contact
names and phone numbers of the operators are part of the plans.

A general list of District Emergency, Operations, and Management Plans are as follows:

. Emergency Response Program for Chlorine Releases

° Risk Management Plan

° Process Safety Management Plan

. Hazardous Materials Plans

° Consolidated Contingency Plans

° Spill Prevention, Control and Countermeasure Plans

. Sanitary Sewer Overflow Prevention and Response Plan

. Sewer System Management Plan (SSMP)

. Best Management Practices for Sanitary Sewer Overflow (SSO) Reduction
Strategies

o Power Outage Response Plan

° Respiratory Protection Plan

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx Page | 20



Storm Water Management Program (Phase Il MS4)
Wastewater Reclamation Plant Operations Manual
Water Plant Operations Manual

Bacteriological Sample Site Plan

Reservoir Management Plan

Vulnerability Assessment

Code Red —reverse auto-dialer notification system

Crisis Communication Plan

Crisis Communications Overview

Critical Emergency Communications — First Response
Critical Information Log

Command Center Team

District Emergency Phone List

CDPH Water Quality Emergency Notification Plan
Sacramento County Emergency Operations Phone List
Emergency Notification Plan

Unsafe Water Alert

Boil Water Order

Emergency Disinfection Plan

Cancellation of Boil Water Order

Division of Safety of Dams Emergency Procedures
Non-Critical Emergency Communications — First Response
Media Contacts

Media Interview

District Background

O 0000000000000 0O0O0

Facility alarms are automatically forwarded to the District’s South Gate security guard station,
where the on duty gate officer calls the on-call operations or utility operator.

INTEGRATED WATER MASTER PLAN

The District updated its 2006 Integrated Water Master Plan (IWMP) October 2010, outlining an
evaluation of the District’s existing and future water supply, potable water, treated effluent,

and recycled water assets, as well as updating the 2006 water balance.

It also provided an

expanded the analysis to assess more options for maximizing the beneficial use of all of
District’s water resources by evaluating more alternatives for drought augmentation as well as:

Update the water supply and potable/recycled water needs based on three
growth scenarios and projected reductions in potable water demand due to the
recent legislation. A comprehensive background on SB7 and District plans to
address these new water conservation requirements are presented in the 2020
Compliance Plan (Brown and Caldwell, July 2010).

Analyze potential higher water supply potential shortfalls in times of drought
due to the observed and forecasted changes in water supply availability due to

z:\pauls operational information\sanitary survey\2016 sanitary survey\2016 sanitary survey (draft-paul review).docx

Page | 21



climate change. (This requires evaluating shifts in runoff hydrology due to
climate change impacts on the natural variability of flows on the Cosumnes
River. These shifts may affect the District’s raw water pumping to the reservoirs
in the future due to more limited withdrawals from the Cosumnes River based
on climate change hydrology scenarios provided by University of California,
Davis.)

= Amend the policy recommendations from 2006 IWMP prepared by HDR, as a
comprehensive plan for maximizing the use of District water resources while
simultaneously addressing the community’s needs during drought conditions
and with reservoir draw downs.

= Explain the potential impacts of state requirements for greenhouse gas
emissions regulations (e.g., California Assembly Bill (AB) 32) on utility operations.

Based off of District Policy 90-2 regarding water supply, the District has sufficient raw water